[image: image1.wmf]Oil Grabber( Skimmer Model 8(
Installation and Maintenance Instructions


ABANAKI

OIL GRABBER( SKIMMER

MODEL 8(
[image: image2.wmf]Installation and Maintenance Instructions

[image: image3.wmf]
[image: image4.wmf]
[image: image5.wmf]Your Abanaki Oil Grabber( Model 8( is shipped in four packages:

1. Base Unit 

2. Tail Pulley

3. Motor

4. Belt

Step 1. MOUNTING THE BASE UNIT.
Although the Oil Grabber can be put on any part of the tank, it is best positioned where the bulk of the oil is accumulating.

CHANNEL MOUNT: (SEE FIG. 1)
Use 5” channel (C5x6.7).

A. Prepare your 5” channel by sealing the channel opening opposite the discharge end.

B. [image: image6.wmf]Mount your channel where the skimmer will operate. The channel should have a slope of 1 or 2 degrees to allow oil to discharge smoothly into a disposal tank.

C. Locate the support gusset and the channel mount clamp on the bottom of the unit and remove the three bolts.

D. [image: image7.wmf]Position the channel mount clamp on the channel as desired. Set the base unit on top of channel mount clamp.

E. Place the support gusset up and under the channel with the adjusting cam inserted in its proper position.

F. Replace the (3) bolts removed in step C and put light tension on them. Do not tighten until final belt adjustment is made. (Step 12)

FLAT MOUNT: (Optional) (SEE FIG. 2)

Mounting surface should be level.
A. Disassemble the base mounting assembly, flat mount trough and flat mount plate, noting the position of all bolts, nuts, and washers, as well as the adjustment cam.

B. Drill four ½” clearance holes in mounting surface (matching those on the flat mount plate) and securely bolt the flat mount plate in place.

C. [image: image8.wmf]Assemble base assembly and flat mount trough on top of flat mount plate making sure to reinsert the adjusting cam in its correct position.

D. Replace the bolts removed putting light tension on the (3) bolts holding the main base to the flat mount plate. Do not tighten until final belt adjustment is made. (Step 12)

FLOOR STAND OPTION: If mounting on floor stand, follow separate instructions enclosed.

Step 2. Remove the guard over the head pulley by lifting straight up.

[image: image9.wmf]
Step 3. Locate the adjustable wiper assembly on the outside trough and loosen the locknut. Turn adjusting screw clockwise until wiper is completely open. (SEE FIG. 3) 
[image: image10.wmf][image: image11.png]ABANAKI

CORPORATION
OiL SKIMMER DIVISION

17387 Munn Road

Chagrin Falls, OH 44023

Telephone: 800-358-7546
Fax: 440-543-7404




[image: image12.wmf][image: image13.wmf]
Step 4. Unpack the belt carefully following the directions in the carton.

A. When handling metal belts wear cloth gloves.

B. Dents or creases can cause premature wear.

Step 5. Insert the belt between the troughs, lifting the belt over onto the head pulley between the head pulley flanges. (SEE FIG. 4) 

Step 6. (SEE FIG. 5) If you have purchased the Yoke and Tether option continue with step 7. If you have purchased the “Tail Pulley-Retainer-Belt Assembly” option follow those instructions enclosed and continue with step 9. If neither of these options apply, continue with step 8. Note: Whichever option you have, the tail pulley must be fully submerged below the surface.

[image: image14.wmf]Step 7. Place an “S” hook through the hole on the inside support angle, (SEE FIG. 5) and hook the last link of the chain onto the bottom loop of the “S” hook. Lower the tail pulley into the belt. The tail pulley is supported by the belt, not the chain. Make certain that the belt is taut by the weight of the tail pulley and that the chain is loose by two links. Note: Tail pulley must be fully submerged below the surface. Continue with step 10.

Step 8. Gently pull up the belt until the bottom is slightly above the surface. Place the tail pulley in the belt and slowly lower the belt, (taking care not to dislodge the tail pulley), until the belt is once again taut and the tail pulley is fully submerged below the surface. Continue with step 10.
Step 9. Place an “S” hook through the hole on the inside support angle, (SEE FIG. 5) and hook the last link of the chain onto the bottom loop of the “S” hook. Lower the “Tail Pulley-Retainer-Belt Assembly” into the tank. The tail pulley is supported by the belt, not the chain. Make certain that the belt is taut by the weight of the tail pulley and that the chain is loose  by two links. Note: Tail pulley must be fully submerged below the surface.

[image: image15.wmf]Step 10. Carefully turn the adjustment screw on the adjustable wiper blade so that the blade is gently touching the belt with even contact for the length of the blade. Do not set blade too tight. This could reduce the life expectancy of the belt. After this adjustment, tighten locknut securely.

Step 11. 

A. Remove the plastic protective plug from the gear reducer top and replace with breather plug supplied. (SEE FIG. 6)
B. Motor/Gear Reducer Key Installation:

NOTE: Do Not use key provided with motor. Use only key provided with gear reducer.

1. Place key FLUSH with end of motor shaft.

2. Carefully insert motor shaft into gear reducer. DO NOT FORCE.
3. [image: image16.wmf][image: image17.wmf]If motor and gear reducer do not easily slide together, the key is binding. Repeat steps 1 & 2.

4. Bolt motor to gearbox with four bolts and lock washers provided.

C. Connect motor leads to power so that the belt is carried downward through the wiper blades. (Rotation is in direction of the red arrow on the back of the base unit) (SEE FIG. 6).

Step 12. Leveling the Belt (SEE FIG. 7)
Be sure the unit is as level as possible. Unit should not be tilted side to side, nor front to rear. Turn motor on and observe the unit. The belt should run without rubbing on the flanges of the head pulley. If the belt is rubbing, unit can be adjusted by turning the leveling cam located on the inside bottom of the inboard plate (SEE FIG. 7). The cam must be turned slowly, and observe the belt after each 1/16th of a turn.

[image: image18.wmf]After belt is running smoothly between the head pulley flanges, tighten down the three mounting bolts on the channel mount clamp (channel mount) or the flat mount plate (flat mount).

Step 13. Place the guard back into place.

GENERAL MAINTENANCE
1. Check magnetized head pulley for buildup of any metallic parts and clean if necessary.

2. Clean or flush discharge hose and discharge troughs to remove accumulated sludge or waste.

3. Check belt condition for evidence of wear or cracks and replace if necessary. Make certain belt is running near center of head pulley and tail pulley, and not touching the outer plates.

4. Check oil level in the gear reducer, and follow gear reducer maintenance.

5. Fitting on 3/4” flange bearing (Item #14 on parts list) should be greased at the same time (every 6-8 months) as changing the oil in the gear reducer.

6. Check wiper blades for wear and proper setting. Reset adjustable wiper for proper wiping action if necessary.

7. Abanaki Corporation recommends keeping a spare belt and a set of wiper blades in stock.

GEAR REDUCER MAINTENANCE
(SEE FIG. 8)
[image: image19.wmf]Use Abanaki Part #PGROIL

Oil Capacity is 3.1 ounces.

Change oil after first 6 months. Annually thereafter.
May operate at 205(F (96(C).

Top plug should be removed (if not already done from step 11A) and replaced with breather plug (furnished with reducer).

Bottom plug is for drain.

[image: image20.wmf]Center plug is oil level. Fill to this point.

Bottom plug and center plug are located below output shaft. 

	ITEM
	QTY
	PART NAME
	ITEM
	QTY.
	PART NAME
	ITEM
	QTY.
	PART NAME
	ITEM
	QTY.
	PART NAME

	1
	1
	Main Base Weldment
	14
	1
	3/4” Flange Bearing
	27
	1
	Tail Pulley Shaft
	40
	2
	1/4” Lock Washer

	2
	1
	Head Pulley
	15
	1
	3/4” Shaft Collar
	28
	3
	3/8-16 x 1” Lg. Hex Hd. Bolt
	41
	2
	3/8” Fender Washer

	3
	1
	Removable Cover Guard
	16
	1
	Channel Mount Clamp
	29
	2
	3/8-16 x 1” Lg. Carriage Bolt
	42
	10
	1/4-20 x .50” Lg. Button Hd.

	4
	1
	Discharge Trough Weldment
	17
	1
	Support Gusset (Channel Mount)
	30
	4
	3/8-16 x 1.50” Lg. Hex Hd. Bolt
	43
	1
	1/4-20 x 2” Lg. Hx Hd Full Thd Bolt

	5
	1
	Side Plate (Bearing)
	18
	1
	Flat Mount Plate
	31
	1
	1/4-20 x 1.25” Lg. Hex Hd. Bolt
	44
	1
	Hinged Wiper Ass’y Extn. Spring

	6
	1
	Cover Plate
	19
	1
	Flat Mount Discharge Trough
	32
	2
	1/4-20 x .75” Lg. Hex Hd. Bolt
	45
	2
	1/4-20 X .25” Lg. Set Screw

	7
	1
	Head Pulley Shaft
	20
	1
	Motor
	33
	7
	1/4-20 x .62” Lg. Hex Hd. Bolt
	46
	2
	3/16” x 3/16” x 3/4” Lg. Key

	8
	1
	Gear Reducer
	21
	2
	Wiper Insert
	34
	7
	3/8-16 Hex Nut
	47
	1
	1/4-28 X .25” Lg. Set Screw

	9
	1
	Outside Wiper Blade Assembly
	22
	1
	8” Wide Belt
	35
	3
	1/4-20 Hex Nut
	
	
	

	10
	1
	Inside Wiper Blade Assembly
	23
	1
	Tail Pulley – Std.
	36
	1
	1/4-20 Locknut
	
	
	

	11
	1
	Support Angle Spacer
	24
	1
	Tail Pulley – High Capacity
	37
	1
	Spring 3/8x3/4x.032
	
	
	

	12
	1
	Adjusting Cam
	25
	1
	Yoke & Chain
	38
	5
	3/8” Flat Washer
	
	
	

	13
	1
	Coupling Guard
	26
	1
	Retainer/Yoke & Chain
	39
	4
	3/8” Lock Washer
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	


Copyright 2000 by ABANAKI CORPORATION. All rights reserved. No part of this work covered by copyright may be reproduced or used in any form or by any means without written permission of Abanaki Corporation.   Abanaki reserves the right to make changes to the Model 8( Oil Skimmer parts list at any time, without notice.

Note: (1)Parts list shows parts for flat & channel mounting. (2)All parts shown may not be standard. 04/00

[image: image21.wmf] 
� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.14  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.15  ���





� EMBED AutoCAD.Drawing.14  ���





� EMBED AutoCAD.Drawing.14  ���





� EMBED AutoCAD.Drawing.14  ���





Model8-3_1.DOC





� EMBED AutoCAD.Drawing.14  ���





Figure 3





Figure 4





Figure 5





Figure 6





Figure 7





Model 8(


 Oil Skimmer(


Parts List





Figure 2





Figure 1





Figure 8





� EMBED AutoCAD.Drawing.15  ���





Your Abanaki Oil Grabber( Skimmer has been manufactured and packaged to rigorous standards of design and service. Proper installation and maintenance of the unit is essential for efficient oil removal and long lasting use.


We have tried to make these instructions as clear as possible. If you have any questions, please call: 1-800-358-7546











	
	
	


	MODEL8-3_1.DOC
	3
	04/00



_1017662453.dwg

_1017662793.dwg

_1017662895.dwg

_1017662535.dwg

_985773889.dwg

_1008657747.dwg

_1017662332.dwg

_1002956129.dwg

_961594146.dwg

_961829251.dwg

